PRICE $5.00

MINI-DOZER

Plans - Assembly Manual
MDHO [/134

These Plans are sold solely for non-Commercial purposes and their
~ sale in no way licenses any individual or firm to reproduce the Mini-Dozer
in any form for resale. To do so will constitute direct violation of all pat-

ents applicable -at that time,.
To reproduce these Plans and Instructions in any form will constitute

direct violation of our Copyright.

C. F. STRUCK CORPF.

Copyright 1968 by C. F. Struck Corp.



G6T69g ettt t08 20d (90UG I9Z0( 10 UMET) SYDRIF, A AaesH
G6hE seesseseres s erage god (PO APZO( A0 UmET) 5YoBAT AINg wunIpo

(29z0( 10 UmeT) 20Ug 310 O[A}8 A9YITS YITM SYORIT, 210TdUIOD OM] YITM SOUIOD Tk

G6 .wmw. - sjaed [Tews saoqe I[e jo o3eyoed

n¥/ ¢ modqry odrd

{¢) segousap ULTIV

1 ¥g/T utd I8330D

(¥) #/¢ ®81-91/¢ meadg quinyf,
(2} #/1-€£ x 91-g/¢ msaog dep
F/1-1 ¥ 91-8/¢ moeadg depd

(z) %/c x91-8/¢ moang dep
(2) 2Z/1-%¥x81-91/g meadg dep
(9) #/1-1 x81-91/g meadg dep
($) #/€ x81-91/¢ meadg depD
(2) 1 x%2-91/¢ maadg depd

() /€ % 0g-%/1 moadg ded
(8} 2/1 X 02-%/1 310d °8eaaeD
() 91-8/¢ MmN

(#1) 81-91/5 N

(z1) o0Z-%/1 1WN

(g) 8/¢ seusem OO

{(#1) 91/5 asuysem YO0

(21) ®/1 a2eysem o0

(0g) 8/2 Im asysem

(0g) 8/g Im aoysem

(1€) 8/¢ Im a9aysem

(21) 91/9 Im 3°UBEBM

(z) g/g Bury deug

(¥) g/ Bury deug

Z/1-% x bs 91/¢ Aoy

¢ xbsgr/¢ Aoy

(¢) zxbs g1/g Aoy

(2) #ri-1 xbegr/g Loy

{ r3109Tes noA

I3Z0Q *YoBLJ,
umeT ‘oei]

"e9 g7 (2) draBpuepy
02°2 9ATM 9THOIYTL
‘B9 0% ¥ (z) ro300uuoDfm QF4 - UreyD I9[[0H
81 "¢ XY IeIY
gL e 91XV juor g
87" Sutadg
ey drio
mmu .mvw .ﬂ@mﬂHﬁU@.H. - UOBMET ON.HlH .mﬂﬁm.ﬂm
"ea g1 T (p) yoiniy ‘epmny 170g
86 aurdug ‘epmy 31eg
0Z "2 (¥) 005I% - 11°€Q
02 "¢ 9OVvVYVY - 1ied
B9 01T (§) @20q g/g x g, ug - L°rind

RO | 2104 §/¢ X

(V1ouf - kmmu._”._”._”.pﬂ._”

‘B9 £9 '] (2) @10q g/g x ,v. wg - LorInd
B9 00 °% (§) @309 g/g *x v, 21 - LoTInd
eo 9T (F) @109 8/¢ X ,IB[F, 7 - [29UM I9TPI
0L"T 2109 8/¢ X,V g - [99YMm 19TPI
"ed g6 "¢ () Sutareg Burudife-jrag
‘g9 g0 ¥ (7) Sutaeeyg a3uei g
'3 0" (7) ?qny aooedg
"2 66 6 (2) TP°UM 29TP] U0l g
"BD 66 "HT (2) T9oUuMm sATI(g 2BOY
‘ea €L°F (z) 1eUs % 1930oadg
€D 06 7 (z) ¥eys emog
£9'F PO - YyoImid
€93 93Ty - YoIngD
G9°7 POy 10AaTq
06" aedmel(
cF 7 139rT - a9puedx;l Yorif,
cH 7 Ity - sepuedxy YoRL],
85 ¥ PooH
€17 Tt
67 0L bzﬁommmﬁ Apog

0%
6¢
8¢
LE
9¢€
Sg
14>
e
rA
Ig
0g
67
8¢
Le
9¢
g¢
e
£
2
12
0¢
61
81
A
91
Si
1
121
get
11
01
16
a6

XV

0paN

AT.ATTAT ATFT ST TRTTTAT TAT T OTHFF MATAT.T O .OTATY LT







»

IZUNTD HEATOL MAN VLIS

A (O

MIN JCL

i




Assembly Instructions - MD40 Mini Dozer

Unpacking the KIT:

Care must be exercised in unpacking the Kit to avoid bending or scratching the
various components. As the parts are unpacked lay them out neatly and check the
parts against the enclosed Parts List. Notify us immediately of any shortages.

Setting up for Assembly:

It is best to set the Body in an upright position on the edges of two saw-horses
or on top of a crate, This will allow you to easily work around and underneath the
Dozer. NOTE: The directions 'Left & Right' and 'Upper & Lower' referred to in
the following instructions are determined by standing behind the Dozer and looking
forward. ‘'Inside' refers to the side of a part which is closest to an imaginary cen-
ter line running down the length of the Dozer. 'Outside’ refers to the side farthest
from the above defined center line.

Lubrication:

Oil the various Qilite bearing surfaces of #16 & 17 Wheels and #19 Bearings with
"3 in 1" o0il as you assemble these components. Later lubricate these four Wheels
and two Bearings periodically; more frequently when operating the Dozer in dusty or
extremely wet condifions or snow,

ASSEMBLY;

1. Slide #35 Rear Axle through 7/8 holes in rear of Body. Slide five 7/8 WI Wash-
ers on each end of Axle and then follow with #16 Rear Drive Wheel and two 7/8 WI
Washers over each end.

2. Slide #34 Front Axle through forward slots in Body. On each Axle end slide on
in this order: one 7/8 WI Washer, #18 Spacer Tube, two 7/8 WI Washers, #17 Front
Idler Wheel (hub to the inside), and finally two 7/8 WI Washers.

3. Slide #9R & 9L Track Expanders over ends of Front & Rear Axles as per assem-
bly drawing (slotted end of Expander is forward), Slide 7/8 WI Washer over each of
four Axle ends and secure with 7/8 Snap Rings. (Note: 7/8 WI Washers may be add-
ed or removed to give best possible final {it and alignment), Take 5/16-18 x4-1/2
Cap Screw and slide on 5/16 WI Washer. Slide Cap Screw through hole in end of
Expander and through hole in Front Axle. Do this to both Right & Left Track Expan-
ders. On ends of each Cap Screw loosely apply two 5/16 Nuts with 5/16 Lock Wash-
er between.

4, Take #33 Spring and attach 1/8 x 1 Cotter Pin to one end and attach the small
loop of #32 Clip to the Spring's other end. Hook larger loop of #32 Clip into 5/8
hole in top of #7A Lever (Check Drawings to see that you have Spring riding close to
Body Wall}). Secure the Cotter Pin end of Spring by sliding through 1/4 hole in rear
of #2 Rear Pan and bend ends over on outside of Pan,.

5. -Mount #19 Flange Bearings {with oilers up) against inside rear walls of Body us-
ing the three 5/16-18 x 1-1/4 Cap Screws provided. Use 5/16 WI Washer over each
Cap Screw and loosely apply 5/16 Lock Washer and Nut on outside.



6. Slide five 5/8 WI Washers onto the end of each #15 Sprocket and Shaft. From
outside the Body insert each Shaft into the Oilite bushings in #19 Flange Bearings.
Take a straight edge and align the faces of the 54 tooth Sprocket on the #16 Drive
Wheel with the 8 tooth Sprocket on the #15 Sprocket & Shaft. This alignment can be
accomplished by adding more or removing 5/8 WI Washers from the #15 Shaft.

7. Inside Body take 3/16 sq x 2 Key and insert into keyway of each #15 Shaft. Slide
single #23 Pulley over each Shaft end making sure Pulley's hub is toward the inside
{toward tractor's center line) and is up tight against Oilite bushing of #19 Flange
Bearing. Lock set screw on each Pulley and check assemblies on each side for
smooth "slop-free’ rotation. Next slide second #23 Pulley on each #15 Shaft again
keeping the Pulley's hub to the inside. Lock set screws,

8. Omn each side wrap length of #36 Roller Chain around 8 tooth Sprocket on #15
Shaft and around 54 tooth Sprocket of #16 Drive Wheel - secure with connector link.
Draw up on Flange assemblies to tighten Chain and then tighten the three Cap Screws
on each side,

9. Slip 3/8 Lock Washer over end of 3/8 - 16 x 1-1/4 Cap Screw and slide into #21
Idler Wheel. Slide three 3/8 W1 Washers over end and insert Gap Screw into thread-
ed hole of #7A Lever and tighten.

10. Assemble #20 Self-aligning Bearings by placing a spherical bearing unit between
two stamped mounting halves and mount these assemblies to ingide of Body Wall with
1/4 - 20 x 1/2 Carriage Bolts provided. Loosely apply 1/4 Lock Washers and Nuts
to above Bolts which should protrude outside Body. Follow this assembly at all four
Bearing locations.

11, Take Allen Wrench provided and loosen the two set screws in each #20 Bearing
Unit. Check to see that Bearing Units have their hub (off-set section with set screws)
on outside of Body. Slide #14 Power Shafts into these Upper & Lower sets of #20
Bearings (check agssembly drawing for proper final locations).

12. Slide out end of Upper #14 Power Shaft. On inside end of Shaft slide on two #26
Pulleys and a single #24 Pulley (check assembly drawing to make sure you have
the hub of #24 Pulley toward inside and hubs of two #26 Pulleys facing outside). Slide
on two #28 Belts and one #27 Belt; then re-insert end of #14 Shaft into #20 Bearing.

13, Slide out one end of Lower #14 Shaft and inside slide on two #2.6 Pulleys and
single #24 Pulley (this time hub of #24 Pulley is facing inside and hub of #26 Pulleys
are also facing inside). Slide on the other two #28 Belts and re-insert end of Lower
#14 Shaft into #20 Bearing.

14, Tighten all eight 1/4 Carriage Bolts holding the four #20 Bearings to inside of
Body. Center #14 Shafts and securely lock set secrews in each bearing.

15. Now insert the 3/16 sq Keys in the keyways of the Upper & Lower #14 Shafts.
The Upper #14 Shaft has a 1-1/4 long Key on the right and a 3 long Key on the leit.
The Lower #14 Shaft has a 1-1/4 long Key on the right and a 4-1/2 long Key on the
left.




16, Now align the two #24 Pulleys with the previously mounted #21 Idler Wheel so
they all have a common vertical center line; then tighten set screws. Next align

the #26 Pulleys with their mating #23 Pulleys mounted on the #15 Shafts (note draw-
ings to check that #26 Pulleys on Upper #14 Shaft align with mating #23 Pulleys moun-
ted to the outside on #15 Shafts. Also check that the #26 Pulleys on Lower #14 Shaft
align with mating #23 Pulleys mounted to the inside on #15 Shafts), Tighten all set
screws. 5lip #28 Belts around mating Pulleys per above alignment instructions.
(Check Belt Diagram for correctness of above and at same time "thread'" #27 Belt
around #24 Pulleys and loop end of #27 Belt around #21 Idler Wheel,)

17. Assemble #12R & 12L Clutches at this time (check drawing to note differance
between #12R & 12L.) Using 3/8-16 x 3-1/4 Cap Screw with 3/8 WI Washer over one
end, slide into #30 Belt Guide. Follow with three 3/8 WI Washers, slide into #22
Idier Wheel and follow with three more 3/8 Washers. Then slide into slot in arm of
#12R Right Clutch. On other side slip on three more 3/8 Washers, #22 Idler Wheel,
three 3/8 Washers, #30 Belt Guide, 3/8 Washer and secure with 3/8 Lock Washer
and Nut. (Check assembly drawing at this time to make sure you have the various
parts in the proper order and that the #30 Belt Guides - specifically the '"hooked
ends'' - are facing the proper direction,) Align #30 Guides so they make approxi-
mately a 90° angle with the slotted arm of the Clutch and then loosely lock 3/8 Nut.

18. Repeat above Step #17 with the #12L Left Clutch; again checking that the #30 Guides
will be facing the proper direction in the final assembly of the Dozer.

19, Insert above Clutch assemblies #12R & #1121, into respective locations inside
Body. From outside Body slide #11 Pivot Rod through Body Wall and then through
tube of each Clutch. (Check Belt Diagram for proper Belt wrapping over #22 Idlers
and that #11 Pivot Rod passes through center of #27 Belt). Note that Clutches have
freedom to slide back and forth on the #11 Pivot. At this time by sliding Clutches
back and forth align the #22 Idler Wheels with their respective #23 Pulleys mounted
on #15 Shafts. Remove #11 Pivot and re-insert using 5/8 WI Washers as spacers
to hold alignment determined above. Secure with 5/8 Snap Ring on each end of #11
Pivot Rod.

20, Now you must properly adjust #22 Idler Wheel units you assembled above. Slide
this Wheel unit rearward (or forward as the case may be) so that the Clutch control
handles can move forward and backward a total distance of approximately 1-3/8" as
measured in the rectangular opening of the #4 Hood. Make this travel equal in both
control handles and then tighten each 3/8 Cap Screw. (Check for proper 90 angle as
explained in Step #17.) NOTE: check to make sure that all four #30 Guides ride with
the "hooked end'" to the outside of each #28 Belt. In proper operation as the #22
Idler moves back from tightening a #28 Belt, simultaneously the '"hooked end" of the
#30 Guide should start to hit the backside of the #28 Belt and start to pull it in to elim-
inate any excessive slack.



21. Take Engine and slide on #25 Pulley using remaining 3/16 sq x 2 Key. Also
install the two #29 Belt Guides using a 5/16 Lock Washer and 5/16 WI Washer over
each end of 5/16 - 24 Cap Screws which are inserted into the #29 Guide's loop end
. and then apply a second 5/16 Washer and loosely screw Cap Screws into rear threaded
holes of Engine Case. (See "Engine - PTO View" drawing for proper placement.)
Install Engine in Engine Compartment of Dozer keeping the gas tank forward. Mount
Engine to Body's floor with four 5/16 - 18 x 3/4 Cap Screws coming up from the
underside of the Body. Loosely apply four 5/16 Lock Washers and Nuts. Square
Engine in Body (PTO should be at approximately a 90 angle with the inside Body wall)
and then tighten the four Cap Screws.

22. Align the #25 Pulley with the two #24 Pulleys and the #21 Idler Wheel; then
tighten Pulley set screw. Loop free end of #27 Belt over #25 Pulley keeping the
#29 Belt Guideson the outside of Belt. Release #7 Safety Clutch Handle by moving it
forward and slightly outward so that it misses engagement with the Clip (welded to
Body) on its way backward. This rearward motion is caused by tension from the
#33 Spring and allows the #21 Idler Pulley to move back and apply tension to the #27
Belt. '

23. At this point rotate the two #29 Belt Guides so that the #27 Belt (when under ten-
sion) is 1/8'" under the ""looped end" of the two Guides. Guides should be on the out-
side of the #27 Belt. (Check "Engine - PTO View' drawing for proper positioning of
these two Guides.) :

24. Slide in #3 Grill from the front of Body and fasten with four 1/4 - 20 x 3/4 Cap
Screws using 1/4 Lock Washers & Nuts on the inside of Body.

25, Attach #10 Drawbar under #2 Rear Pan with two 3/8 - 16 x 3/4 Cap Screws,
Loock Washers & Nuts provided.

26. Mount #37 Throttle Wire through 5/8 hole in top center of Body and secure
underneath with nut provided. (See Sketch "A' for proper installation of remaining
end of Throttle Wire to Engine}

27. Pull up on Engine starter rope and tie a ""Loop Knot" to keep it from retracting.
Remove Handle from rope and insert rope through 3/8 hole above. Re-assemble
Handle on rope end and remove knot to allow rope to recoil.

28. At this point check Engine manual and fill crankcase and gas tank as per in-
structions. Take can of "3 in 1 oil" {or similar fine oil) and generously 1ubr1c:a1:e
the oilers in the #19 Flange Bearings, #16 Drive Wheels and the oilers in the #1%
Front Idler Wheels. Repeat this oiling periodically to renew the Oilite Bearings oil
supply. The #21 & #22 Idler Wheels and the #20 Bearings all have sealed ball bear -
ings and are lubricated for life.

29. Remove Muffler from pipe extension on Engine exhaust. Replace with 3/4" pipe
elbow and remount Muffler on threaded end of elbow. Tighten this pipe assembly and
align muffler so exhaust gas will flow directly out the Exhaust Port in the Body's left
~wall. Mount #4 Hood on top of Body and secure with four 5/16 - 18 x 3/4 Thumb
Screws.




30. Unroll lengths of Track Chain and assemble into two continuous Tracks by
sliding the two ends together - as this Chain is made to fit tightly you may have to
strike the edge of one link to drive it into the "hook'" of the other link. (Above asserm-
bly applies only to #55-K1 medium duty Track Chain.) On #550-K 19 heavy duty Track
Chain connect lengths together using connector link provided and secure with cotters.
{Check to make sure that "offset' tabs on each link are offset to the outside of the
Track so that the Track Shoes may bolt flatly against each link.)} Loop above Chain
around Front & Rear Wheels #17 & 16,

31. With both Track Chains in place, draw up on the two 5/16 - 18 x 4-1/2 Cap
Screws to tighten the Chains, then lock in place with remaining lock washer and nut.

32, Now begin bolting the Track Shoes onto the Drive Chain using the 1/4" carriage
bolts, lock washers and nuts provided. NOTZE: Shoes must be kept square with an
imaginary line running from the Front Wheel to Rear Wheel; always check this align-
ment as you are putting on the Shoes so that the final Track will run true. The Lawn
Shoes must be bolted on with the bent ends always pointing to the inside of the Track.
The Dozer Shoes must be bolted on so thatl the "gripping' edge of the Shoe is always
to the outside and the ''rolled" edge of the Shoe is to the inside and points to the rear
when it's on the ground,

OPERATION;

Before starting Engine check to see that the Safety Clutch Handle (#7) is forward
and engaged behind the Clip welded to Body. Next pull up and set Throttle so that
Engine has sufficient gas to start - pull all the way up to choke in cold weather.
Start Engine and lock Throttle setting by twisting handle 1/4 turn clockwise to hold
position. Climb on the Dozer and with your right hand keeping the Control Handles
in the center or neutral position, release the Safety Clutch Handle with your left
hand to set transmission in motion. Now firmly holding a Control Handle in each
hand you can move forward by pushing forward on both Handles; rearward by pull-
ing back on the Handles. Make your turns by simultaneously pushing one Control
Handle forward and pulling the other rearward. NOTE: All these actions should
be done slowly and carefully for maximum safety and elimination of jerky motions.

NOTE:

For maximum safety both Control Handles must be held by the operator either
by a single hand or with both hands while the transmission system is in motion.
Therefore, with the transmission in motion the Control Handles should never be
left unattended or the natural action of the transmission will cause them to occa-
sionally bounce back and forth. If this condition takes place it can be quickly stop-
ped by disengaging the transmission system with the Safety Clutch Handle and then
re-starting. '



LELT DAGRAN

SKETCH A”

ENGNE - 270 WEW




A‘\u THRO

-
NP

o

J
a5

AQ&T

L.

/
rmN

-
Vor ]

REVYISIONS

70 -5 JZVER

C. F STRUCK COR”
Ul% SCALE maTEm— &\-ﬂ\@
””w\NW“H ””HMIU@ \\Nlml \&..V ZZZZZZZZZZ




M,wM\ X A5 CHAMFER

=

iy

r_

)

1

3
63—

REVISIONS

DATE

A MOFO-T OO0

C A STRUCK CORP

s

n:xm%s@\ uﬁ.w\\\m\\m“

MATERIAL
SR RS
DRAWING NO.




1/ £5CH L0080

30

» -/ (s Loy O/t 3
T/ /A —— A
* ™~ = ! i
N LN DA con. o S e——y
NG
]
\ AIGHT EXFANDER (LAYOUT)
57
P /A4

e —— e . e e —— e e+ e e e ey e

LEFT EXPANDER FLOED )

REVISIONS

NO. DATE

T\ MOLO~ O L XNAANUEA

C A STRUVCA CORA

\ )

=

e CES.

o lzsr

ﬂ:!:ﬂ&\%\ :
TRACED

11111

ZZZZZZZZZZ




WELD S0 70 9
USING L \.\\._Mny/

OV OWIS/OE £DEE

som

= LR

REVISIONS

NO. DATE

T 70-9A ZATE

;ﬁ\lrm\l\AvN\RX\ COK#~

IIIII

. mu%:uu. “Nm.% CAS

- @W\ ” ._..lﬂuw \&. \&N ZZZZZZZZZZ




,,,,,,,, o P | e

0 ek : 2=

gD N 7ALS 7D

TEGMPA T Y ~CPON

- < —
1A
=4

W W\\QN
2 )

IN ! \mw )V\_./

N 25

I




,,,,,,,,,, 2T -

[=r 2 %\Q\ Nﬁ@
0D YOS D _
LN /- OF A i

D ASD  SEX w 2

..m[,sw\

M |

Loy

]
0

Yo I
—
A
N
..;g.J

~Coo— .
£O0 ,H0

o000




'ON DNIMYEA

a.dd¥ aagvul
R.w\ lh..ﬂ“\.m.vw._in k“\\ \nn\\uﬂzu

SO ..h‘.uh.\\n,._«__

S

gD Y7L 7D

7OV~ =/ ~OF OA | —

SNOISIATN

2RRFE




uuuuuu

ZHETey

a1 —— e
0D Y7/ 7D

S E/ O |

S/

+__£+

L
I
|

A ANHD ?@JM\V




zzzzzzzzzz

nnnnnn

e,

ST

HHHHH

\%Qb v\bbm\K S \u\ )

TN P OO =

SNOISIATH

AN




a.ddY QIPYHL
MYHa \m\mw\mlruhd.ﬂ %“\ﬁu_zu
i

_ "ON ©DNI
.@\b ‘“N\J(-EMF(E NNNNN A

dOD SN I/F LS 7D

T/ 7D & -0 TN |—

_________




uuuuuu

kw\m\mm

‘ON DNIMYHG

((((((((

TdoO2 Vb\m%& mJI\ [v

LIS B -OF O |

SNOISIATY

- _
£y —

Yo .-

AYMAZY %\V FTAWIHD 55X SF




"ON ONIMYUQ

((((((((((((((((((((

I\Q\V\\\m/ %\W\IQN%\_\ A8 aiva  |om

SNOISIATY

LTSS LT S AT LSO
OV LZXOOTS FLO2L S Y2770

%m\\%\b%\x%m oo
CODG T

- \|@ o |.—*
N &

gﬁp llllllllllll , /m ks _

WH\&N‘ !._ | QOO=grr" | ‘ﬂ

A .W
/

| o

AmAzrZ o

ARV GFEX 7




@
N2

REVISIONS

A NMHO-5 TUBE

CF STRUCK CORP

%_m% \.ﬁmm.h
H””W—U% UW\“ \VNV \m“ zzzzzzzzzz

11111




222 BaGE MUST BE HELD Nl FROM EACH END

=
V7 waLL

— B -AELAL

3
Eg

CHECK SF 7O07H SFROCKET ANVD
ACNSEST7™ O/ FOR L/IGAT7 AEESS A7 77

e 1060 JUBE
_ ﬁ\u%\w@\@& m;Q\,uB

ﬂ% .. .Um \\I““ \&“ ZZZZZZZZZZ

B _ m\.kum:\w...mh ‘




3L
/6

ZZZZZZZ

S\ MDHO-T9 G

Q\ul/w\l\%m\q\N CCRA

))))))))))))

\ Q\m ﬁn&

DDDDD

LA, \Q.\\,W\mm




. =) 3 7
50 XZ DX F LoNE
L OHSTE BLSAING

o

2 OR/LL - 3 AHOLES

. Y Y

CA STRUCK COR~

- MATERIAL
= CAST JEov

11111

H”nN\%‘ E.M.n\.N..W\m.hm | DRAWING NO.




——

ll.i\\l — = 056

.rw$|_

Fal

it E

h L oriLL - 2 HOLES
xﬁ% m,\ﬁ\&ﬁm.m

¥~

Nore: /MDALO-35 AEAC AXLE coemes

AS ABOVE LESS (2) £ AOLES.

T o o |/ IO HLO-34 FRONT AXLE]

_Q\LQ\% m >wu\mm\mm o




| Y
mf _ —
)

()

\,
C_

= DO =30 LIS

W\%\\Q\W\N ﬁ@@b

4 “oNs cas

a::.uQ\N«N >115N\NN.\& zzzzzzzzzz




22
/6

&
H
Pl
(525 ——

2 Swenrs
o H ! i ! i : !
& Tm \%iv._ @\,s
S
o5
NO7T£ + 55 SYOLS LLEQLUILLED ‘ EvISIONS

ope TRAK o e geacrore e em | \MOH0-39  SHOEL

C L STRUCK CORR

et VO Ga - HEAD
CHK & DA 3

ZZZZZZZZZZ

APP'D




Nore: Wesrzon Znwe-/85

mw L m%'f._.

— — |MY|J
f
g
OAFSET 70 77 GyRO”

CONTROL (THRETTLE, CHOKE
MAGNETO) OF A ENGvE
MFGD. By LAV

—==r— NMIO-37 CONTAOY,

CESTRUCK CORP

ﬂﬂﬂﬂﬂ MATERIAL -
— WESTEeN

ﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂ

!!!!!!




S\Qw. £ KL VELSE Lol
LLELOMN: AOE /4T (1TF)
CLLTEH,

[ N
e DL

e 1l WA OMENTS
_ C A STRUCK COE

@/G

J




\ e e 120 -0 SHOF

C A STRUCK CORP

MATERIAL
e AT
DRAWING NO.

A "C/na/es
TRACEDY AFFD




22 TOOTH #55
ACLIN. 7L EGL
CA /N CRS7 /N
SELOC,K L7

VI OTITINIISTLTIW

NOTE: RONT 100 LR WHEEL
E)T SE 45 ABoVE
BT WITH 1 BoEE &£
T8 x [/ x ISR CONSTE
BUSHING (2).

o
g

(77777

55 TOOTH 220 LOLLER
\ CHIN AAGTE TILY

SAALOCKE T

20 x /o0 X [ Love
OIS TE BUSIME (2

N

8 774, FdO UL EL
CALZN LG Tl

SALLOCAET

REVISIONS

NO. DATE

O VE WELDITE N TS

A STRUCK COLF

=2 A R R

Q&rﬁvﬂ UMH\N§ ..........




\_\owm.. Loe7Ts #7E 7
WELDED /N LINE ON
COMNTON LOL #7723

WASHER

oY WA NS

CESTRUK CORE
- Uliﬂﬂﬂ@ SCALE MATERIAL,

DRAWING NO

] 72072




.3/

e | OO~ FANDLE

C FOSTRUCK CORF

>>>>>>>>

11111

S
HWNW\ otz |




L/GHT FOO7TWELL LEFT FOOTWELL

~ (LA V\Q&W_ (FOLOED L0S/770N)
: |
P o
- _ _ _
_“ |
| “ |
Q | m_
N
w“
|
|
_ _
| | _ammsoe _ N e
0 | e T VDA0-6 FOOT W/
H | “ C FSTRUCK CORZ
| : T o
- s e
\ LT \m.u% s TRACHKD ARED




, ]
/ (] ﬁ
N
H ? — o S
~| a m
N\ NN \ W {
3 § | N % v
5 Y ¥ R N
"
A
| g
_ & o L3 LOUVERS - - M
m&\ m
S
AN 5 ,f | w
~i : 214 -

REVISIONS

MPLO- AL

CFA STALCA COF~

FFFFFFFFFFFFFFFFFFFF

e /6 cn CRS

n:gw\%.&. rm\_N&Q“ llllllllll
TRA APPR'D




5
6 A

< SANVLES
3
\ | IR
_A..u !
N
| W
,_ -
5 XUTSI0E - - ..MM. \M..
s T 0d0-3 A

!!!!!!!!

DRAWING NO.

E:W \NN \ﬁ.\ “ﬂ




37
y YEL r&nm
.\Nw; 3 \%N
Vo)
1042
,@4 -
_ 55 | 1 ; -
ffH' \\\\ / T
W A ~ Al ﬂ.ﬂ\ <4 T .
! — | ﬁ/q i) 3 p .//
' o //
/Z. <+ N
T ™~
~
™

Sl
N
R
i
%\9
¥

5

2L

Yo
o e
Fon ~C
25 ! = to e
/0 T \\fﬁl ! ~
(572 | 2
\\0. AR (AEELD) .
Nore= 2e5 rusr BE £Qeal A
LENGTH COMMGN HUES & SLOTS P /%6 NDL0S B
PIAST LIV U7 AFTER FEVGHINE, il ﬁ/ T RUCK CORP
T B ez /PG RS
1% % i S/2HET




mB\L

mic

REVISIONS

T\ MOLO-2 AN

q /- %\%QQN CORF”
>>>>>>>>>>>> ] \NNJN. — .
;..,M\%ﬁm HMQ\NN\Q v DRAWING NG,




